
1

■ 1800W Brushless 
     motor model

■ 1500W Brushless 
     motor model

■ 1300W DC MOTOR  
    Air-Assisted  Model

Original Safety Instructions
Version:20121012



28

        WIRING (BRUSHLESS MOTOR MODELS)

W V U

A
C

M
O

TO
R

P
R

E
S

S
U

R
E

 
TR

A
N

S
D

U
C

E
R

C
O

N
TR

O
L 

B
O

X

E
LE

C
TR

O
N

IC
S

 U
N

IT

E
A

R
TH



29

        WIRING (AIR-ASSISTED AIRLESS MODEL )

AC
BL

UE

BR
OW

N

11
0V

-U
L  

  =
 BL

AC
K

23
0V

-V
DE

 =
 BR

OW
N

11
0V

-U
L  

  =
 W

HI
TE

23
0V

-V
DE

 =
 BL

UE

EL
EC

TR
ON

ICS
 U

NI
T

FU
SE

PO
W

ER

SW
ITC

H

M
OT

OR

EA
RT

H

EA
RT

H
21 3

54 6

VR

PR
ES

SU
RE

TR
AN

SD
UC

ER

LC
D

DI
SP

LA
Y

PR
ES

SU
RE

 

AD
JU

ST
OR

RE
LA

Y

2/
2 W

AY

SO
LE

NO
ID

 VA
LV

E

2 C
YL

IN
DE

RS

AI
R C

OM
PR

ES
SO

R

EA
RT

H

13
6 4

79
B A

RE
D

BL
AC

K

BL
AC

KBL
UE

BL
AC

K

W
HI

TE

W
HI

TE
BR

OW
N

BL
AC

K
BL

AC
K

BL
UE BL

UE

BL
UE

~



30

   1800W  BRUSHLESS  MOTOR MODEL EXPLODED VIEW 

 N
O.

01
~

12
6 V

1.3

13141516 08

0203040607

182213243639404144

424345

49

50
51

52

54
55

57
56

55

58

59
55

46

47
60

69
70

61

46
74

75
77757980

81 78

98

98

99

99

95
96

97

96
95

90
91

75

75

91
90

92

84 85

85
88

8782

68

64
65

20
66

46

72A 72B 72C

73

83

3738

10
8

10
7

10
7

10
8 11

0

11
2

11
4

11
5 11

1

11
3

11
8

11
9

12
0 90

10
6

10
6

10
6

10
6

10
5

89

93 94

94

76

20

20

76

76

67

10
9

25

28

01B

11
6

11
7

34

34

34

26
63

35
33

27

10
0

10
0 10

1

10
1

10
2

10
3

10
4

62

12
2

09

12
3

12
4

12
5

32

12
6

01D05A 05B

17
B

19
B

48B

53B

86
B



31

            1800W  BRUSHLESS  MOTOR MODEL  PARTS LIST
NO.	 Parts Name			                         Q'TY
1A 	 N/A			                             -
1B 	 SUCTION TUBE   4 -105L		                            1
1C 	 N/A			                             -
1D 	 SUCTION TUBE    10 -105L		                            1
2 	 GLAND NUT			                             1
3 	 O-RING    Ø39.3xØ45.1x2.8 		                            1
4 	 INTAKE DISC			                             1
5A 	 CHECK BALL    7/8"(Ø22.22)		                            1
5B 	 CHECK BALL    3/4"  (Ø19.05)		                            1
6 	 BALL GUIDE			                             1
7 	 SPACER    Ø33 x Ø44.5 x 3 		                            1
8 	 INTAKE DISC SEAT	 Ø34 x 21		                            1
9 	 PISTON V-PACKING			                             1
10~12	 N/A			                             -
13 	 DISC SPRING    Ø25 x Ø34.7 x 1 SUS		                            4
14 	 BALL SEAT FASTENER    SUS 303		                            1
15 	 BALL SEAT-SMALL	 Ø7 x Ø15 x 5		                            1
16 	 CHECK BALL    3/8" SUS 440C  		                            1
17A 	 N/A			                             -
17B 	 DISPLACEMENT PISTON    SUS 420-295.3L	                           1
18 	 PACKING SET HOLDER		                            1
19A 	 N/A			                             -
19B 	 PUMP HOUSING	 242.5L		                            1
20 	 OUTPUT NIPPLE	 PT 3/8" x 3/8"-19PF	                           3
21 	 N/A			                             -
22. 	 PACKING SET SEAT	 Ø41.5 x 25		                            1
23 	 N/A			                             -
24 	 PACKING NUT     Ø47 x 38		                            1
25 	 PUMP CARRIER CLAMP		                            1
26 	 SOCKET CAP BOLT	 M8 x 50		                            4
27 	 SPRING WASHER	 M8		                            4
28 	 T-HANDLE BOLT			                             1
29~31	 N/A			                             -
32 	 SCREW     M6 x 10			                             1
33 	 FENCE			                             1
34 	 SPRING WASHER	 M6		                           12
35 	 BUTTERFLY BOLT	 M6 x 10		                            1
36 	 GUIDE CYLINDER	 Ø48 x Ø54 x 50		                            1
37 	 GUIDE CYLINDER	 Ø48 x Ø54 x 50		                            1
38 	 GUIDE CYLINDER PLATE     Ø49 x Ø70 x 3		                           1
39 	 SCREW     M5 x 15			                             4
40 	 RETAINING RING	 Ø1.5 x Ø44 x Ø47		                            1
41 	 DRIVE PISTON			                             1
42 	 PUMP WRIST PIN	 Ø12 x 52		                            1
43 	 DRIVE WRIST PIN	 Ø20 x 42		                            1
44 	 CONNECTING ROD			                             1
45 	 NEEDLE BEARING	 TA 2530		                            1
46 	 SOCKET CAP SCREW	M6 x 35		                           12
47 	 GEAR CAP			                             1
48A 	 N/A			                             -
48B 	 SPINDLE     			                             1
49 	 PARALLEL KEY    5 x 15		                            2
50 	 NEEDLE BEARING    TA 5530		                            1
51 	 GEAR CASE			                             1
52 	 BUSHING    Ø46 x Ø63 x 2		                            1
53A 	 N/A			                             -
53B 	 OUTPUT GEAR     M2.5 x 56T		                            1
54 	 NUT    M30 x P2.0			                             1
55 	 BALL BEARING    6203 zz 		                            3
56 	 GEAR PINION    M2.5 x 14T		                            1
57 	 PARALLEL KEY    5 x 12		                            2
58 	 INPUT GEAR    M1.5 x 59T		                            1
59 	 EXTERNAL CIRCLIP	 S-25		                            1
60 	 GEAR PLATE			                             1
61 	 INLET STRAINER			                             1
62 	 PRIMING VALVE			                             1
63 	 DRAIN TUBE    PT1/8" x 0.5M		                            1

NO.	 Parts Name			                         Q'TY
64 	 ELBOW UNION FITTING		                            1
65 	 PRESSURE TRANSDUCER		                            1
 66 	 HIGH PRESSURE HOSE   75CM 5000PSI 3/8"-19PF	                           1
67 	 FITTING    PT 3/8"			                             1
68 	 FILTER HOUSING			                             1
69 	 BRACKET			                             1
70 	 SCREW    M5 x 35			                             4
71 	 N/A			                             -
72A 	 PUMP FILTER    30			                             1
72B 	 PUMP FILTER     60			                             1
72C 	 PUMP FILTER    100			                             1
73 	 FILTER CAP			                             1
74 	 TOOL BOX PLATE			                             1
75 	 SCREW    M5 x 12			                             8
76 	 FLAT WASHER    Ø5 x Ø10 x 1		                            8
77 	 TOOL BOX			                             1
78 	 SCREW    M5 x 16			                             2
79 	 PIN    Ø3 x 230			                             1
80 	 TOOL BOX LID			                             1
81 	 TOOL BOX LOCK			                             1
82 	 DUAL PURPOSE WRENCH		                            1
83 	 LUBRICATING OIL TANK   100 cc		                            1
84 	 NUT    M10			                             4
85 	 SPRING WASHER	 M10		                            8
86A 	 N/A			                             -
86B 	 MOTOR UNIT    2.5HP		                            1
87 	 SCREW    M10 x 20			                             4
88 	 SCREW    M10 x 25			                             4
89 	 MOTOR CAP			                             2
90 	 SCREW    M5 x 20			                             6
91 	 NUT    M5 x 8mm			                             2
92 	 HANDLE			                             1
93 	 SPACER    Ø22.3 x Ø30 x 18		                            2
94 	 SET SCREW    M4 x 4		                            3
95 	 SCREW    M5 x 25			                             4
96 	 SCREW    M5 x 40			                             4
97 	 SCREW    M5 x 30			                             4
98 	 RELEASE LEVER    Ø8 x 132.9 x 60		                            2
99 	 FLAT WASHER    Ø8 x Ø16 x 1.5		                            2
100 	 SPRING     Ø1.0 x Ø8.5 x Ø10.5 x 9T x 35L	                           2
101 	 E-CLIP     E-7			                             2
102 	 CROSSPIECE-REAR			                             1
103 	 CROSSPIECE-FRONT			                            1
104 	 FRAME 			                             1
105 	 END CAP			                             2
106 	 FLAT WASHER    Ø20.1 x Ø52 x 2		                            4
107 	 WHEEL			                             2
108 	 E-CLIP     E-19			                             2
109 	 SCREW    M5 x 6			                             1
110 	 CONTROL BOX CAP			                             1
111 	 PIN     Ø4 x 175			                             1
112 	 WINDOW    76 x 42 x 3		                            1
113 	 ADJUSTOR WHEEL	  		                            1
114 	 SCREW     M4 x 10			                             4
115 	 CONTROL BOX			                             1
116 	 WIRE LEAD			                             1
117 	 POWER SUPPLY CORD  		                            1
118 	 CABLE GLAND    SB8R-3		                            2
119 	 CABLE GLAND    SB5M-1		                            1
120 	 ELECTRONICS UNIT			                             1
120 	 ELECTRONICS UNIT			                             1
121 	 N/A			                             -
122 	 HIGH PRESSURE HOSE    15.5M 5000PSI + 1.5M 3300PSI	                           1
123 	 EARTH LEAD     Ø3 x 210mm  		                            1
124 	 FIVE WAY CONNECTOR		                            1
125 	 FLAT WASHER    Ø6.5 x Ø13 x 1		                            2
126 	 EARTHING MARKING		                            1



   1500W  BRUSHLESS  MOTOR MODEL EXPLODED VIEW 

 N
O.

01
~

12
6 V

1.3

13141516 08

0203040607

182213243639404144

424345

49

50
51

52

54
55

57
56

55

58

59
55

46

47
60

69
70

61

46
74

75
77757980

81 78

98

98

99

99

95
96

97

96
95

90
91

75

75

91
90

92

84 85

85
88

8782

68

64
65

20
66

46

72A 72B 72C

73

83

3738

10
8

10
7

10
7

10
8 11

0

11
2

11
4

11
5 11

1

11
3

11
8

11
9

12
0 90

10
6

10
6

10
6

10
6

10
5

89

93 94

94

76

20

20

76

76

67

10
9

25

28

01
A

11
6

11
7

34

34

34

26
63

35

33

27

10
0

10
0 10

1

10
1

10
2

10
3

10
4

62

12
2

09

12
3

12
4

12
5

32

12
6

01
C

05
A

17
A

19
A

48
A

53
A

86
A



33

            1500W  BRUSHLESS  MOTOR MODEL  PARTS LIST
NO.	 Parts Name			                         Q'TY
1A 	 SUCTION TUBE    4 -160L		                            1
1B 	 N/A			                             -
1C 	 SUCTION TUBE    10 -160L		                            1
1D 	 N/A			                             -
2 	 GLAND NUT			                             1
3 	 O-RING    Ø39.3xØ45.1x2.8 		                            1
4 	 INTAKE DISC			                             1
5A 	 CHECK BALL    7/8"(Ø22.22)		                            1
5B 	 N/A			                             -
6 	 BALL GUIDE			                             1
7 	 SPACER    Ø33 x Ø44.5 x 3 		                            1
8 	 INTAKE DISC SEAT	 Ø34 x 21		                            1
9 	 PISTON V-PACKING			                             1
10 ~12	 N/A			                             -
13 	 DISC SPRING    Ø25 x Ø34.7 x 1 SUS		                            4
14 	 BALL SEAT FASTENER    SUS 303		                            1
15 	 BALL SEAT-SMALL	 Ø7 x Ø15 x 5		                            1
16 	 CHECK BALL    3/8" SUS 440C  		                            1
17A 	 DISPLACEMENT PISTON    SUS 420-237.8	                           1
17B 	 N/A			                             -
18 	 PACKING SET HOLDER		                            1
19A 	 PUMP HOUSING	 187.5L		                            1
19B 	 N/A			                             -
20 	 OUTPUT NIPPLE	 PT 3/8" x 3/8"-19PF	                           3
21 	 N/A			                             -
22 	 PACKING SET SEAT	 Ø41.5 x 25		                            1
23 	 N/A			                             -
24 	 PACKING NUT   Ø47 x 38		                            1
25 	 PUMP CARRIER CLAMP		                            1
26 	 SOCKET CAP BOLT	 M8 x 50		                            4
27 	 SPRING WASHER	 M8		                            4
28 	 T-HANDLE BOLT			                             1
29~31	 N/A			                             -
32 	 SCREW    M6 x 10			                             1
33 	 FENCE			                             1
34 	 SPRING WASHER	 M6		                           12
35 	 BUTTERFLY BOLT	 M6 x 10		                            1
36 	 GUIDE CYLINDER	 Ø48 x Ø54 x 50		                            1
37 	 GUIDE CYLINDER	 Ø48 x Ø54 x 50		                            1
38 	 GUIDE CYLINDER PLATE    Ø49 x Ø70 x 3		                           1
39 	 SCREW    M5 x 15			                             4
40 	 RETAINING RING	 Ø1.5 x Ø44 x Ø47		                            1
41 	 DRIVE PISTON			                             1
42 	 PUMP WRIST PIN	 Ø12 x 52		                            1
43 	 DRIVE WRIST PIN	 Ø20 x 42		                            1
44 	 CONNECTING ROD			                             1
45 	 NEEDLE BEARING	 TA 2530		                            1
46 	 SOCKET CAP SCREW	M6 x 35		                           12
47 	 GEAR CAP			                             1
48A 	 SPINDLE	  		                            1
48B 	 N/A			                             -
49 	 PARALLEL KEY    5 x 15		                            2
50 	 NEEDLE BEARING	 TA 5530		                            1
51 	 GEAR CASE			                             1
52 	 BUSHING    Ø46 x Ø63 x 2		                            1
53A. 	 OUTPUT GEAR    M2.5 x 56T		                            1
53B 	 N/A			                              -
54 	 NUT    M30 x P2.0			                             1
55 	 BALL BEARING    6203 zz  		                            3
56. 	 GEAR PINION    M2.5 x 14T		                            1
57 	 PARALLEL KEY    5 x 12		                            2
58 	 INPUT GEAR    M1.5 x 59T		                            1
59 	 EXTERNAL CIRCLIP	   S-25		                            1
60 	 GEAR PLATE			                             1
61 	 INLET STRAINER			                             1
62 	 PRIMING VALVE			                             1
63 	 DRAIN TUBE    PT1/8" x 0.5M		                            1

NO.	 Parts Name			                         Q'TY
64 	 ELBOW UNION FITTING		                             1
65 	 PRESSURE TRANSDUCER		                             1
66 	 HIGH PRESSURE HOSE     75CM 5000PSI 3/8"-19PF	                            1
67 	 FITTING    PT 3/8"			                              1
68 	 FILTER HOUSING			                              1
69 	 BRACKET			                              1
70 	 SCREW    M5 x 35			                              4
71 	 N/A			                              -
72A 	 PUMP FILTER    30			                              1
72B 	 PUMP FILTER    60			                              1
72C 	 PUMP FILTER    100			                              1
73 	 FILTER CAP			                              1
74 	 TOOL BOX PLATE			                              1
75 	 SCREW    M5 x 12			                              8
76 	 FLAT WASHER    Ø5 x Ø10 x 1		                             8
77 	 TOOL BOX			                              1
78 	 SCREW    M5 x 16			                              2
79 	 PIN    Ø3 x 230			                              1
80 	 TOOL BOX LID			                              1
81 	 TOOL BOX LOCK			                              1
82 	 DUAL PURPOSE WRENCH		                             1
83 	 LUBRICATING OIL TANK    100 cc		                             1
84 	 NUT    M10			                              4
85 	 SPRING WASHER	 M10		                             8
86A 	 MOTOR UNIT    2HP			                              1
86B 	 N/A			                              -
87 	 SCREW    M10 x 20			                              4
88 	 SCREW    M10 x 25			                              4
89 	 MOTOR CAP			                              2
90 	 SCREW    M5 x 20			                              6
91 	 NUT    M5 x  8mm			                              2
92 	 HANDLE			                              1
93 	 SPACER    Ø22.3 x Ø30 x 18		                             2
94 	 SET SCREW    M4 x 4		                             3
95 	 SCREW    M5 x 25			                              4
96 	 SCREW    M5 x 40			                              4
97 	 SCREW    M5 x 30			                              4
98 	 RELEASE LEVER	 Ø8 x 132.9 x 60		                             2
99 	 FLAT WASHER	 Ø8 x Ø16 x 1.5		                             2
100 	 SPRING    Ø1.0 x Ø8.5 x Ø10.5 x 9T x 35L		                            2
101 	 E-CLIP    E-7			                              2
102 	 CROSSPIECE-REAR			                              1
103 	 CROSSPIECE-FRONT			                             1
104 	 FRAME 			                              1
105 	 END CAP			                              2
106 	 FLAT WASHER    Ø20.1 x Ø52 x 2		                             4
107 	 WHEEL			                              2
108 	 E-CLIP    E-19			                              2
109 	 SCREW    M5 x 6			                              1
110 	 CONTROL BOX CAP			                              1
111 	 PIN    Ø4 x 175			                              1
112 	 WINDOW    76 x 42 x 3		                             1
113 	 ADJUSTOR WHEEL	  		                             1
114 	 SCREW    M4 x 10			                              4
115. 	 CONTROL BOX			                              1
116 	 WIRE LEAD			                              1
117 	 POWER SUPPLY CORD 		                             1
118 	 CABLE GLAND    SB8R-3		                             2
119 	 CABLE GLAND    SB5M-1		                             1
120 	 ELECTRONICS UNIT			                              1
120 	 ELECTRONICS UNIT			                              1
121 	 N/A			                              -
122 	 HIGH PRESSURE HOSE 15.5M 5000PSI + 1.5M 3300PSI	                            1
123 	 EARTH LEAD     Ø3 x 210mm 		                             1
124 	 FIVE WAY CONNECTOR		                             1
125 	 FLAT WASHER    Ø6.5 x Ø13 x 1		                             2
126 	 EARTHING MARKING		                             1



34

1300W DC MOTOR  AIR-ASSISTED  MODEL EXPLODED VIEW 

15
5 15

3

14
5

14
514

2 14
3

14
4

14
3 14

2

 NO
.01

~2
05

 V1
.2 

35

33 32 31 22

20 11 09

50
51

25

363738
40

41

48
49

30

55
56

3944
45

43

42

47
11

23

12

98

54
-1

FO
R 1

30
0W

MO
TO

R-
11

0V

54
-2

45
99 90

FO
R 1

30
0W

MO
TO

R-
22

0V

21

13

34

0508 04

46
A

46
B

46
C

10

45

07

11
1

11
5

11
4

11
8

11
6

11
7

68

11
9

12
0

60

12
1

12
8

12
9

62

11
2

13
3

13
4

13
2

13
1

13
0

13
8

13
6

13
5

13
5

13
7

13
3

15
7

15
6

14
7

14
8

14
7 14

8

15
2

15
3

15
4

15
3

15
4

15
3 15

5

17
9

14
1

14
0

13
9

67-1 67-2

FO
R 

13
00

W
M

OT
OR

-1
10

V
FO

R 
13

00
W

M
OT

OR
-2

20
V

13
5

10
4

10
1

52

53

59

14
6

14
6

63
64

65
66

58

11
3

12
2

12
3

12
4

12
5

12
6

12
7

14
9

16
7

16
8

16
9 17

0 16
5

16
6

16
5

16
4

17
6

17
1

17
2

16
5

17
4

17
2

17
7

17
3

17
5

17
4

15
8

16
0

16
1

17
8

11
0V

159-
2

22
0V

11
0V

162-
2 2

20
V

16
3

18
1

10
3

93

18
7

18
6

19
2

19
0

18
9

18
8

18
7

162-
1

159-
1

19
1

15
0

15
1

19
4

18
0

Op
tio

na
l

19
6

19
5

19
9

20
0

20
1

20
2

20
5

20
3

20
4



35

    1300W DC MOTOR  AIR-ASSISTED  MODEL EXPLODED VIEW (AIR COMPRESSOR)

138
-32

138
-30

138
-28

138
-25

138
-24

138
-18

138
-16

138
-17

138
-18

138
-23

138
-24

138
-25

138
-27

138
-30

138
-32

138
-3

138
-3

138
-22

138
-21

138
-20

138
-19

138
-22

138
-21

138
-20

138
-19

138
-4

138
-3

138
-6

138
-9

138
-12

138
-3

138
-36

138
-39

138
-40

138
-41

138
-45

138
-38

138
-46

138
-42

138
-43

138
-44

138
-13

138
-14

138
-15 138
-47

138
-31

138
-31

138
-2

138
-2

138
-10

138
-11

138
-10

138
-1

138
-1

138
-4

138
-6

138
-5

138
-7

138
-8

138
-4

138
-5

138
-6

138
-7

138
-8

138
-9

138
-4

138
-13

138
-6

138
-33

138
-34

138
-35

138
-26

138
-26

138
-49

138
-52

138
-51

138
-50

138
-37

138
-48

138
-29

138
-29

138
-53

138
-54

138
-55

138
-23

 NO
.13

8-0
1~1

38-
56 

V1.
2

138
-56

138
-56



36

      1300W DC MOTOR  AIR-ASSISTED  MODEL  PARTS LIST
NO.	 Parts Name			                         Q'TY

1~3	 N/A			                             -

4 	 O-RING    Ø2 x Ø15.9 x Ø19.9		                            1

5 	 INTAKE DISC			                             1

6 	 N/A			                             -

7 	 CHECK BALL & PISTON PACKING		                            1

8 	 BALL GUIDE			                             1

9 	 BOLT    M8 x 25			                             4

10 	 PUMP HOUSING			                             1

11 	 OUTPUT NIPPLE	 PT 1/4" x 1/4"-19UNF	                           2

12 	 PRESSURE TRANSDUCER		                            1

13 	 PRIMING VALVE			                             1

14~19	 N/A			                             -

20 	 PACKING SPACER			                             1

21 	 DISC SPRING			                             3

22 	 BALL SEAT FASTENER    M16 x P1.0		                            1

23 	 BALL SEAT-SMALL	 Ø4 x Ø13.8 x 4		                            1

24 	 N/A			                             -

25 	 DISPLACEMENT PISTON		                            1

26~29	 N/A			                             -

30 	 O-RING    S-31.5 			                             1

31 	 SEAL SEAT			                             1

32 	 PACKING NUT			                             1

33 	 RETAINING RING			                             1

34 	 WRIST PIN-ROD	 Ø16 x 32		                            1

35 	 WRIST PIN-PISTON	 Ø9.5 x 25		                            1

36 	 DRIVE PISTON			                             1

37 	 SCREW    M5 x 8			                             2

38 	 GUIDE CYLINDER	 Ø38 x Ø44 x 43		                            1

39 	 SOCKET CAP SCREW	M8 x 50		                            4

40 	 SOCKET CAP SCREW	M8 x 16		                            2

41 	 L-BRACKET			                             1

42 	 FITTING    PT 1/4"-19 x 1/4"-19UNF 		                            1

43 	 FILTER HOUSING			                             1

44 	 BRACKET			                             1

45 	 SCREW    M5 x 8			                             7

46A 	 PUMP FILTER    30 			                             1

46B 	 PUMP FILTER    60 			                             1

46C 	 PUMP FILTER    100 			                            1

47 	 FILTER CAP			                             1

48 	 CRANK HOUSING			                             1

49 	 BALL BEARING    6004 zz   		                            1

50 	 CONNECTING ROD			                             1 

51 	 NEEDLE BEARING	 HK 3012 I 		                            1

52 	 CRANK GEAR    DP24 x 121T (1300W)		                            1

53 	 BALL BEARING    6301 zz  		                            1

54-1 	 MOTOR UNIT    1300W (110V)		                            1

54-2 	 MOTOR UNIT    1300W (220V)		                            1

55 	 CARBON BRUSH     8 x 16		                            2

56 	 BRUSH CAP			                             2

57 	 N/A			                             -

58 	 PRESSURE ADJUSTOR		                            1

59 	 SET SCREW    M4 x 4		                            1

60 	 ADJUSTOR WHEEL	  		                            1

61 	 N/A			                             -

62 	 FUSE     250V-20A			                             1

62 	 FUSE     250V-15A			                             1

NO.	 Parts Name			                         Q'TY

63 	 NUT     M3			                             2

64 	 LCD DISPLAY			                             1

65 	 WINDOW			                             1

66 	 SCREW    M3 x 12			                             2

67-1 	 ELECTRONICS UNIT			                             1

67-2 	 ELECTRONICS UNIT			                             1

68 	 SCREW    M4 x 12			                             4

69~89 	 N/A			                             -

90 	 HAND KNOB    M5 x 8		                            2

91 	 N/A			                             -

92 	 N/A			                             -

93 	 DUAL PURPOSE WRENCH		                            1

94~97	 N/A			                             -

98 	 O-RING	  		                            1

99 	 FENCE			                             2

100 	 N/A			                             -

101 	 FLAT WASHER    Ø8 x Ø19 x 3		                            2

102 	 N/A			                             -

103 	 LUBRICATING OIL TANK    100 cc		                            1

104 	 ELBOW UNION FITTING		                            1

105~110	 N/A			                             -

111.)	 WASHER    Ø28.4 x Ø36.2 x 3.3 		                            1

112 	 MOTOR MOUNTING BLOCK		                            4

113 	 SOCKET CAP SCREW	M4 x 16		                            4

114 	 MOTOR SIDE COVER-RIGHT		                            1

115 	 MOTOR SIDE COVER-LEFT		                            1

116 	 CABLE CLIP 			                             1

117 	 SCREW    M4 x 16			                             2

118 	 CORD ARMOR	  		                            1

119 	 ELECTRONIC CONTROL UNIT		                            1

120 	 SCREW    M4 x 20			                             7

121 	 WIRE    20AWG  			                             1

122 	 WIRE    16AWG x 20AWG 		                            1

123 	 WIRE    20AWG  			                             1

124 	 WIRE    16AWG  			                             1

125 	 WIRE    16AWG 			                             1

126 	 FIVE WAY CONNECTOR		                            1

127 	 THREE WAY CONNECTOR		                            1

128 	 POWER/ FUNCTION SELECTOR SWITCH		                            1

129 	 FUSE PLATE			                             1

130 	 TOOL BOX LOCK			                             1

131 	 TOOL BOX LID			                             1

132 	 PIN    Ø3 x 205			                             1

133 	 SCREW     M5 x 16			                             8

134 	 TOOL BOX			                             1

135 	 SCREW    M5 x 10			                            10

136 	 LOWER COVER-FRONT		                            1

137 	 LOWER COVER-REAR		                            1

138 	 AIR COMPRESSOR UNIT (110V)     110V		                            1

138 	 AIR COMPRESSOR UNIT (220V)    220V		                            1

138-1 	 SCREW     M5 x 20			                             8

138-2 	 CYLINDER HEAD			                             2

138-3 	 SCREW    M4 x 6			                             4

138-4 	 VALVE RETAINER	 12 x 12 x 0.8		                            4

138-5 	 VALVE SPRING			                             2

138-6 	 REED VALVE 			                             4



38

NO.	 Parts Name			                         Q'TY

138-7 	 GASKET			                             2

138-8 	 VALVE PLATE			                             2

138-9 	 O-RING    Ø70 x Ø75 x Ø2.5		                            2

138-10 	 AIR FITTING    PT1/4 x Ø12		                            4

138-11 	 AIR TUBE    Ø9.5 x Ø12.5 x 65		                            2

138-12 	 AIR CLEANER	 PT1/4		                            1

138-13 	 CRANK CASE			                             2

138-14 	 STATOR			                             1

138-15 	 ROTOR			                             1

138-16 	 SCREW    M5 x 150			                             4

138-17 	 NUT    M5 			                             4

138-18 	 BALL BEARING    6202-2RS  		                            2

138-19 	 PISTON SLEEVE			                             2

138-20 	 FLAT HEAD SCREW	 M6 x 15		                            2

138-21 	 PISTON TOP			                             2

138-22 	 PISTON SEAL 			                             2

138-23 	 PISTON/CONNECTING ROD ASSY.		                            2

138-24 	 BALL BEARING    6006-LLB  		                            2

138-25 	 CRANK SHAFT			                             2

138-26 	 SET SCREW    M8 x 8		                            2

138-27 	 FAN-LEFT			                             1

138-28 	 FAN-RIGHT			                             1

138-29 	 RETAINING CLIP	 Ø1.2 x Ø17		                            2

138-30 	 FAN GRILL			                             2

138-31 	 COVER PLATE			                             2

138-32 	 SOCKET CAP SCREW	M4 x 6		                           12

138-33 	 ELBOW FITTING	  PT1/4 x PT1/4		                            1

138-34 	 UNION FITTING	 PT1/4 x 1/4-19UNF		                           1

138-35 	 OUTPUT PIPE			                             1

138-36 	 WIRE JUNCTION BOX		                            1

138-37 	 FLAT WASHER    Ø4 x Ø10 x 1		                            4

138-38 	 SCREW    M4 x 16			                             4

138-39 	 CAPACITOR (110V)	 110V-400V 30UF		                            1

138-39 	 CAPACITOR (220V)	 220V-400V 20UF		                            1

138-40 	 RETAINING PLATE			                             1

138-41 	 SCREW    M4 x 16			                             2

138-42 	 CORD ARMOR			                             2

138-43 	 CABLE CLIP	  		                            2

138-44 	 SCREW    M4 x 14			                             4

138-45 	 JUNCTION BOX COVER		                            1

138-46 	 SCREW   M4 x 25			                             4

138-48 	 MOTOR CABLE			                             1

138-49 	 SOLENOID VALVE CABLE		                            1

138-50 	 WIRE CONNECTOR	 C4		                            1

138-51 	 3 WIRE PUSH-IN CONNECTOR		                            1

138-52 	 5 WIRE PUSH-IN CONNECTOR		                            1

138-53 	 STAR WASHER    M5  		                            1

138-54 	 GROUND LABEL TAG 		                            1

138-55 	 SCREW    M4 x 8			                             1

138-56 	 MOUNTING PLATE			                             2

139 	 HANDLE			                             1

140 	 SPACER    Ø22.3 x Ø30 x 18		                            2

141 	 SET SCREW    M4 x 4		                            2

142 	 SCREW    M5 x 25			                             4

143 	 SCREW    M5 x 40			                             4

144 	 SCREW    M5 x 30			                             4

145 	 RELEASE LEVER    Ø8 x 132.9 x 60		                            2

146 	 FLAT WASHER    Ø8 x Ø16 x 1.5		                            2

NO.	 Parts Name			                         Q'TY

147 	 SPRING    Ø1.0 x Ø8.5 x Ø10.5 x 9T x 35L		                           2

148 	 E-CLIP    E-7			                             2

149 	 CROSSPIECE-REAR			                             1

150 	 CROSSPIECE-FRONT			                            1

151 	 FRAME 			                             1

152 	 END CAP			                             2

153 	 FLAT WASHER    Ø20.1 x Ø52 x 2		                            4

154 	 WHEEL			                             2

155 	 E-CLIP    E-19			                             2

156 	 SOCKET CAP SCREW	M6 x 12		                            4

157 	 SOCKET CAP SCREW	M8 x 16		                            4

158 	 SCREW    M4 x 8			                             2

159-1 	 RELAY    735-2C-C1			                             1

159-2 	 RELAY   735-2C-C1			                             1

160 	 N/A			                             -

161 	 NOISE SUPPRESSOR			                            1

162-1 	 SOLENOID VALVE (110V)    2KW030-08110V 	                           1

162-2 	 SOLENOID VALVE (220V)    2KW030-08220V 	                           1

163 	 GLAND NUT    PT 1/4" x Ø6 		                            1

164 	 CONNECTOR BLOCK			                             1

165 	 ELBOW FITTING	 PT 1/4" x Ø10 		                            3

166 	 RELIEF VALVE			                             1

167 	 QUICK-RELEASE COUPLING    PT 1/4" 		                            1

168 	 BULKHEAD FITTING			                            1

169 	 STAR WASHER    M20		                            1

170 	 NUT    M20 x P1.5 			                             1

171 	 AIR FITTING    PT 1/4" x Ø10 		                            1

172 	 AIR PRESSURE REGULATOR    SR200-L4-NG	                           1

173 	 AIR TUBE    Ø8 x Ø10 x 400		                            1

174 	 AIR FITTING    PT 1/8" x Ø6 		                            2

175 	 AIR TUBE    Ø4 x Ø6 x 500		                            1

176 	 AIR TUBE    Ø4 x Ø6 x 250		                            1

177 	 AIR TUBE    Ø8 x Ø10 x 600		                            1

178 	 ELBOW FITTING	 PT 1/8" x Ø6  		                            1

179 	 AIR PRESSURE GUAGE		                            1

180 	 HIGH PRESSURE HOSE    7.5M 3300PSI + 7.5M PU 	                           1

181 	 POWER SUPPLY CORD     		                            1

182~185	 N/A			                             -  

186 	 HOPPER STRAINER	 20 		                            1

187 	 HOPPER     6200cc			                             1

188 	 GLAND NUT			                             1

189 	 O-RING    Ø2.5 x Ø15 x Ø20		                            1

190 	 HOPPER SUCTION PIPE		                            1

191 	 DRAIN TUBE			                             1

192 	 HOSE FITTING    PT1/8" x 9/16"-18		                            1

193 	 N/A			                             -

194 	 O-RING    Ø31.2x Ø35.2x2 		                            1

195 	 HOSE JOINER			                             3

196 	 AIR WHIP HOSE			                             1

197 	 N/A			                             -

198 	 N/A			                             -

199 	 SPRAY TIP (Optional) 		                            1

200 	 AIR-ASSISTED AIRLESS SPRAY GUN (Optional)	                           1

201 	 AIR SWIVEL COUPLING (Optional)		                            1

202 	 INSULATOR PLATE			                             1

203 	 SCREW    M4 x 10			                             1

204 	 GROUND LABEL TAG		                            1

205 	 STAR WASHER	 M5		                            1




